MMberton i

the pressure equipment safety authority

Certificate of Authorization Permit
Quality Management System

Expiry Date: December 9, 2016

Reg. No.. AQP-5046
CAMERON

MEASUREMENT SYSTEMS DIVISION

7944 - 10 STREET N.E.
CALGARY, ALBERTA

having complied with the provisions of the SAFETY CODES ACT, is hereby authorized to perform the activities identified
in the following table:

| Construction | Repair | Alter .
Fittings
Category F | Shop | Shop | Shop

As a condition of this permit, the holder is required to participate in interim

audits by a safety codes officer to verify that the quality management system is
being maintained in a manner acceptable to a safety codes officer.

Dated at Edmonton, this 6th day of December, 2013

Government

of Alberta B

,é“;?
V4
Chief Inspector and Administrator
Form No. AB-121
Rev. (2012/09)

Certificate No.: 9601
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@ cAmMERON

MEASUREMENT SYSTEMS

Meter Tube Calibraton Record

General Specifications

RJV Gas Field Services

January 7, 2014
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Customer: Date:
Logation: Husky Oil Operations P.O. Number: 130524
Serial No. 1201664654 Q Work Order No. 120166465
Assembly Part No. 9A-MR_53_0128C Part No. 40553-33221
Orifice Fitting: 3" 600# Sch 80 Dual Chamber Meter Run Meter Tube Type No. 2
Str. Vane / Flow Cond. ' Yés X o |
Type 1 Flanged Type o T T e Type 2 Flangeweld Type v e .
& (AT ¥ELD) .., ¢ —rmc (AT wELD) (AT WELD) B ___ 4 (F-M WELD)
A— i A G (AT WELD)

%

IRy NS
G Hol bt

Type 4 weldneck Type Valve or Door
Check Location Point A-B-D on Upstream Tubs,
Poeint E-G-H on Downstream Tube

*Cross section ‘A’ and 'H' shall be one pipe diameter
except if such Cross Section falls within the lifting or weld
it shal be made 1" inside the pipe

Upstream Meter Tube

__EownstreaT Meter Tube

Location ) - = 3] .E = T m )
V. 12300 12900 2243 2.919 124917 12408 [2807 |27
v R2.en 12905 244 2328 12414 12905 |2.900 [ 285¢

v 12.49

2.,

2.900

280% |12.415

24(< |2.993 [249

" |29 2491 2902 2.900 [2.9;5 [2477 [2.89%]2. %01
Average 24(6(5" quq 2.900 2%;_)0 2*’«“5’ ZQOQ) 2@‘?(‘31 2@"]
b Starep o LDy Pl 2. Q00 to Stamp on LD, Dlate. " 2.800

FLOW ———P
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«— 7?5
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—le— BRI —» [

—|—F —
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AGA/API Figure
3 (2000)

CIp

Meter 'T'ap Logation

Upstream N/A

| Downstream | N/A

Remarks:

Inspector;

s e s

@ cAMERON

Www.C-a3-m.com
Tel.: 403-291-4818
Galgary, AB
NQSF-01 Rev.6
01/07/2014




“; Cameron Measurement Systems

3707 - 97th Street
Edmonton, Alberta, Canada T6E 6J2

QUALITY CONTROL
INSPECTION REPORT

Customer: RJV Gas Field Svcs. Date: January 31, 2014
Location: Husky Qil Operations Purchase Order No.: 130524
Serial No.: 12016646510 Orifice Fitting: 3" 600# Sch 80 Dual Chamber Meter Run
Assembly No.: 9A-MR_53_0128C Hydrostatic Test Pressure: 2225
Meter Tube Design Standard APl 14.3 Duration: 15 Minutes
ECCENTRICITY
TAP Horizontal (A - AY)/2...... 0.003" 0.005"
HOLE Vertical (B-B)/2...... 0.002" 0.003"
Measurement Instrument: Mitutoyo Dial Indicator
PRESSURE TAP HOLE VARIATION
Distance from Plate & Hole Diameter
Upstream Hole Downstream Hole
1.004" 0.374" 1.001" 0.377"
Measurement Instrument: PAV Electronic Depth Gauge
SURFACE ROUGHNESS
Roughness Measurement Location
Microinches

Upstream Tube, One Pipe Diameter from Weld 44
Upstream at Pressure Tap Hole 54
Downstream at Pressure Tap Hole 102
Downstream 1" from End of Flange 101

Measurement Instrument: Mitutoyo 212 Surftester

DIFFERENTIAL TEST

Water Hydrostatic Method at 50 psi

Duration 5

Measurement Instrument:

Minutes Minimum

Visual: No Leaks

McDaniels Gauge 0 -100 psi

Work Order #: 120166465

Lorne Dagg / Fiona O'Neill




NUFLO” DUAL CHAMBER  TOREMOVE PLATE FROM CHAMBER
1. CLOSE ORIFICE CHAMBER (INDEX
ORIFICE FITTING ORIFICE OUT OF QPERATION)
2, OPEN BLEED VALVE.
PART NO. 40553-33221 3. GPEN CHAMBER LID (REMOVE TWO
SERIAL TOP NUTS ONLY].
NO. 12016646510 4. REMOVE ORIFIGE PLATE {PRY ON

HOLES IN RETAINER HANDLE).

30 2900 TQO PLACE ORIFICE PLATE IN OPERATION

. REPLAGE ORIFICE WITH OUTLET ON
Sl 1 480 AL PLATE AND SEAL ON RETAINER FACING

JPWARD.
TRIM SWEET  CLOSELID.
. CLOSE BLEED VALVE
OREN EQUALIZING VALVE
. OPEN ORIFICE CHAMBER (INDEX

CRIFICE INTC OPERATION).
CAMERON . CLOSE EQUALIZING VALVE
EDOMONTON, AL BERTA, CANADA

CRN {ASME CODE) OF01120.2C

NUFLO™ METER RUN 5 I EEIGEE
SIS 12016646510 i 2900 [
3.0 &l 80 R 600 |
3 (2000) Gl wce R 01/14
P 120166465 iy

CRN (ASME CODE}OF01120.2C eCAMERON

LOMON TN, ALBLER 1A, CANALUA




WELD AND RADIOGRAPHY

IDENTIFICATION

MAP

-
[] _— —~—
I —
/)
FLOY >
DESCRIPTION: 3" 600# Sch 80 Dual Chamber Meter Run
SERIAL No.: 12016646510
CUSTOMER: RJV Gas Field Services
P/0O No.: 130524 TAG No.: N/A
W/O No.: 120166465  END USER:__ Husky Oil Operations
RADIOGRAPHY UNIT: N/A
WELDER: Jeff Harrington FILE No.: W-23651
DATE: January 2014 Lorne Dagg
SYMBOL: i QUALITY ASSURANCE INSPECTOR

Yo

€ cAMERON

CAMERON MEASUREMENT SYSTEMS
7944 - 10th STREET N.E.
CALGARY, AB. T2E 8W1
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TION 01758
A.0.Q.P. No. 7106 (c) PERFORMANCE QUALIFICATI
—‘- LUDWIG ASSOCIATES Ltp. Process(es)  GMAW SMAW  Materials (P.No) p1

i Min. Outside :
2:":[:[?/'(;‘?‘}0) F6 F4 Diameter 1.0in. O.D.

Materials and Welding Consulting
WELDER PERFORMANCE QUALIFICATION CARD

i iti F6: SP 0-45°,
Max. Deposited o 110 in. 0.672in. Position(s)

Name: Jeff Harrington ABSAFile No: W - 23651 Weld Metal Qualified o ::Il:tt
Thaoardwis&mdpawemloquNbenuSdetng.dﬁAd d the Pressun Regulatl With or i § :
l];::li:mal e g y Kx:n with ASME Section (X of the ASME Code and subject o Backing Without With Backing Gas With of

‘ Downhill  N/A Without
August 10, 2012 Progression
Date of Test Signature of Welder or Machine Operator //// = 1 ,%/:,’:_» - U

i August 10, 2014 CoatetLem e 2
\(’:Volzl'n ium'e“e Card N 01788 P.Q. Expiry Date Welding Examiner Signature Examiner File No.
elding Examiner ard No

PERFORMANCE QUALIFICATION
A.0.QP No. 7106 (c) 13013
Process(es) GMAW FCAW  Materials (P.No) P1
I.u DWI G Filler Metal F6 F6 Min. Outside :
Group (F:No) Diameter 10" O
WELDER PERFORMANCE QUALIFICATION CARD
Max Deposited  0.110in.  MAX Position(s) GM: SP 0-45°,
Mame: Jeff Harrington ABSAFile No.: W - 23651 Weld Metal Qualif L |’-:_|Iat
This card is issued pursuant (o the Alberia Safaty Codes Acl and the Prassure Welders Regulation. ' With or With + Flat
The perormance qualificaion is in accordance with ASME Saction 1X ol ihe ASME Cote and subject io Backi Without
the imitations on (he reversa side. 2Ching Backing Gas ~ With or
: - o gy Downhill NIA Without
November 22, 2013 L H\ B Progression
Dale of Tesl Signature of Welder or Machine Operator November 22, 2015 m E-00441
Rob Cormier P.Q. Expiry Date Welding Examiner Signature Examiner File No.
Welding Examiner Card No.: 13013
| lber o |
AMUNICIPAL AFFAIRS ﬂ D gﬂ .
19699 @rape "B Pressuee Welper'y

WCevtificate of Conpetencp

This is to certify that  Jeff Harrington
having complied with provisions of the Safely Codes Act, is authorized to engage
in pressure welding in accordance wilh the prescribed Regulations.

Daled at Edmonton
April 01, 2006 |

.N-23651 £z,

Fil2 no Chief Inspeclor and Administialor
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MST1201 Highland Foundry Ltd. Page i

11/15/13 CHEMICAL AND PHYSICAL ANALYSIS 14:53:09
Product#. . . z 40713-001 Order/Item# . : 38411 / 2
Customer Part#: 9A-40713-001-00000 Customer P.O.#: 4503940759

Customer. . . : CAMERON SHARED SERVICE CENTER

ACCOUNTS PAYABLE

PO BOX 3312

HOUSTON TX 77253-3312
UsA

Approved by: Patricia Booth '/E%ffféi

Quality Assurance Technician

Heat Treatment: 1700 Deg F, 3 Hours, Air Cool

Melt# Quantity Date Heat Treat BATCH # : Specification

4-11174 11 10/18/13 2MG = i ASTM A216 GRADE WCB

SO R R R e e o CHEMTITIGCHBHILS e e
& a2 MN: .860 Sl 530 B @018

S = 013 NI:.040 ER: - 180 MO:.020
s . 064 AL 010

A ) et e R BH Y S 0 ¢ A LS R wis
YIELD KSI 50510 TENSTILE KSI 78.0

ELONGATION % 33 RED OF AR. % 58
CE = 0.40
e MATERIAL TEST REPORT
HIGHLANIID 9670-187th strect, Surrey, BC Canada V4N 3N6
FOUNDRY LTD Phone 604-888-8444 Fax 604-888+3634 10 8001 GERTIFIED

«\-ﬁw www.highlandfoundry.com
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Hardness Test Report ra'if;-iffn"i#%yprn

OUR REPUTATION 13 STAINLESE™

n - s PO 4503940759
Customer ameron Measurement Systems ki o
Part Number @ 40713-001 Order
Description 3" DUAL CH. BODY 38411/2
& other ID Namber
s . Date 11/18/13
Specification ASTM A216 Grade WCB
epsstan | remalE1D aty | =5
Equipment Used: Portable King Brinell Tester
Type of Ball: Regular O Carbide @
Load: 3000 kg
Holding Time: 10 sec
Hardness Required: 237 Max Brinell @ Rockwell O

Heat No. / Batch No. % of Batch Tested Hardness Obtained

1-11731/ 1MG 10% 167, 163
4-11174 1 2MG ‘ 10% ‘ 156, 189
3-11684 / 4MM 10% 167, 167
1-11676 / 7LU 10% 156, 163

Remarks: M

Tested By: g

Max Zanazovsky
Inspector

Highland Foundry Ltd e 9670 - 187th Street, Surrey, B.C., Canada, V4N 3N6
Telephone (604) 888-8444 e Fax (604)888-3634 e www.highlandfoundry.com
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MST1201 Highland Foundry Ltd. Page i

8/22/13 CHEMICAL AND PHYSICAL ANALYSIS 13:39:21
Product#. . . : 40703-005 Order/Item# . : 38059 / 3
Customer Parti#: 9A-40703-005-00000 Customer P.O.#: 4503825550
Customer. . . : CAMERON MEASUREMENT SYSTEMS

ACCOUNTS PAYABLE
5003 - 93RD STREET
EDMONTON AB T6E 589
CANADA

Approved by: Shyan Smith
Quality Assurance€ Technician

Heat Treatment: 1700 Deg F, 4 Hours, Air Cool

Melt# Quantity Date Heat Treat BATCH # : Specification

2=l 2ok, 512 7/05/13 4L.C = <= ASTM A216 WCB

S CHEMIC CALS S o 5 o 8 o ¢
=230 MN:.700 SI:.450 PR 0210

&
S :.010 NI:.090 ERENNZI010 MO: . 020
CU:.100 Vv :.010

c o © o o o o o 5 o a = PHYSICALS e
YIELD KST 49.9 TENSILE KSI T3 o T

ELONGATION % 32 RED OF AR. % 57
CE = .41
B MATERIAL TEST REPORT
HIGHLAND 9670-187th Street, Surrey, BC Canada V4N 3N6 ISD 8001:2008

FOUNDRYVLTD Phone 604-888-8444 Fax 6048883634
T www.highlandfoundry.com
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Hardness Test Report

FOUNDRY)/UTD

OUR REPUTATION I8 STAINLESS™

Customer | Cameron Measurement Systems i 4503825550
Number
Part Numper 40703-005 Order 38059 /1
& Description | 3" Dyal Ch. Lid Number
Material ASTM A216 Grade WCB Date 08/22/13
Specification
Inspection ASTM E10 Qty 52
Method

Equipment Used: Portable King Brinell Tester

Type of Ball: Regular O Carbide @
Load: 3000 kg
Holding Time: 10 sec
Hardness Required: 237 Max Brinell Rockwell O
Heat No. / Batch No. % of Batch Tested | Hardness Obtained
~ 2-11309/4LC 10% 163, 163, 163
163, 163, 163
Remarks:
Tested By:
Dustin Bain ) f =2
Inspector Q”z

Telephone (604) 888-8444

Highland Foundry Ltd

9670 - 187th Street, Surrey, B.C., Canada, V4N 3N6
Fax (604)888-3634 e www.highlandfoundry.com
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ASCOMETAL

BH# 20210

Doprtemen Melahigss Quase
Cawig oy Dums - Boles partals $4
9948 Bimicrgos Fedes 2
Tékphone 123 29 6000

TeMeogiv U 1K 29 &TDY /
DOCUMENT DE CONTROLE oE
Tnspestion Documents 7 Priifbescheinigtinpen
Livralson 801798383 / 200005 Date 18.04,2012
Inspection Certiticate 3.t N° Contrble 038000211705 Date d'¢dition 220582012
NEEN Wi PINEN AN ISR
2004 i3 2irtA
ORDREDE FABRICATION  HSSSSAE CO 15855 ] DESHNATAIRE DOCUMENT
RS ORRER NLAIPER  WWERKBESIFIIAING |- 125 POCUMENT FOR FALVFANGSR
AFF‘\ IRE SU WIE PAR OR.E'H.EE GIMETTE Socifté
YOUR CONTACT IS * BEARBEITER ENCORE METALS
N/REFERENCE 501203504 /000010 (70047196} EDMONTON
ANCOMATAL ORDER WERKHESTELLONG ALBERTA T6E0AS
Y/REFERENCE SOC-13504 76P105) 74 { 5497 Cansda
FOMIR OANKR - JHRL ZESCNEG 05.02.2012
QUANTITE 891 TO NUANCE AlGS MARQUE
QUANTITY s MENEE 07 WERKSYOFF

PRODULT AlGS ROLROUNDS CLESSTURN 6,750 IN NORMALISED

FRODUCT DISCRIFTION. BEXIREINING

SPEC‘IP!CATION CLIENT CORUS 0876-010K

ELIPICATION - SFRZIFIRATION

IND SANS
RV ¢ ENTIUBRF

SPECIFICATIONS SUPP. SANS

Analyse chimigue de coulée s Ladic analysis/ Schimelzesgalyse

Elément {¥4)

Elément Element Teil
Mini Spec min Min
Yalewr Actual Werte
Muxi Spue max Mas
Elément Element Teil
Mini Spee min Min
Valeur Actuat Werte
Maxi Spec max Max
Contralntes groupées

Eumcm

Ni+.Cr+Mo+Cu

Cr+Mo

DATE ©6,11.2002 CCu DO000022138
DATE* DATIRS

c Mn Si Cr Ni Mo Cu P S Al
0,660 0,150
0,140 1,167 8,201 0,238 00589 0,024 0,092 5,005 0022 G020
0270 1 350 0300 6300 9400 020 0400 0035 0090

v Cb

0045 00130 .
Q.080 0,0200
Mini Valear Max}
0.448 0.450
0.443 1,000
0262 0,320

Caractéristigues mécan iques s Mechanical propertics 7 Mechanische Kennwerte

Truction { Lensile (ol iZugyersuch

Nuppes Aatzk: number ! Loss pummer ; 1853
Diameter ol et specimen (in)

mid radivg tested

Longitndinal test

Tensiie tes termparatere (°F)

Eldment Efcinent Ted
Unité Unit Mainheit
Mini Spee min Min
Valear Actual Werte
Maxt Spice max Max

Kisillence 7 Impnct teat 7 Kerbschingprohen
Napjie? Baleh sruniber £ Los nummer ; 1853
nateh test 10x 10

Mid rediuc testing

Chargy V noich

Longiludinat test

Tmpact 1est temperature (°F)

D,50
0
Ys 2% UTs E(2 m) RA
PSI psi % %
o i ] P T
51 ' =
35000 HEAT# /7 O8SS|AE

P.O# P /0517Y

R# RI|32€9

-£0 ITEM # ©) 4YqQ %3

Eldment Elerneny Tell Fulbs  PFukbs  FLbs  %oicar %ashewr %shesr Mils LE MilsLE MilsLE

Unitd Unit Meinheit Fuibs FuLbs FuLbs % % % MILLS MILLS MILLS

Mini Spee min Min 159 130 15.0 1.0 1.6 L0 150 15.0 150

Valeur Actusj Werte 46,0 54,1 558 0,0 60,0 700 3.8 213 30,3

Miaxt Specmax Max
Nn:um'ﬁctuqur!u Suits ik L’ We ety ol the db loaod prod; fy10g W AVer igm hizmmit dars i i e dun

gz, reoy by dinxtive cunog (heanfer rogarementa, ane 2spectil of the Scproraber. n.-a 000~ Ikﬁdiugwn-llnnrn. der BU-] Ruhlrme W&'Cl‘.‘m T
!WS}CEW 16 eepeaibry ’Mdmmtun sfvers g 20003 MCE » curopeas dircettes, sad bave od foved which wnd die gelefetcn Produkes keue
oy dgal & f2 radicach devs rot exavred that prosent in the ervireamens Radicakeiviest, die Haber st al riche Siphlung e Anwelt
afwenen

ASCOMETAL 5AS Stege social ; lmmeuble le Coliste - 8.avenue de I'arche, Faubourg de FATche, 92419 COURBEVOIE Cedex

au capital de 63 288 430 EUR
331 048 132 RCS Nanterre

PAGE -SEITE 172
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Duprsrancnt Mg Quuiue
Cains 623 Duncd « Beiw pasuabs 41

$9531 Durnkerape Cedex 2
I e e e i =
ASCOMETAL e L
DOCUMENT DE CONTROLE
Inspectinn Docoments / PriYibescheinigongen
Livraizon 80179838 1 00005 Datc 18.84.2012
Taspection Certificate 3,1 N® Contréle 030000211705 Date d*éditien 22,05.2012
NEEN 1020 DINEN 20204 ISOR <14

2018 plirEg 20N

ORDRE DE FABRICATION HSESSAE CODLEE  IIS¥5S PESUINAT, Au{L DO(.U\rlEh T

HORESORDER RIMNER - WRaRIENTELIA NG CAST SCHAIELZN TUXURFENT FOR - EM

APFAIRE SUIVIE PAR ORPHEE CINETTE Socifeé

1OUR COSTALT IS BEARREITER ENCORE METALS

NIREFERENCE 561203504 7 000610 (10047196} EDMONTON

ANCOMETAL OFDXR - WERRKEESTELLUNG ALBERTA TSE0AL

YIREFERENCE S0C-13504 T6P1GSI74 ( 5497) Copada

YOUR GRDER IHRE ZEICH 06.02.7012

qUANTITE 8,971 TO MJANC!-: AloS MARQUE

NANTITE T MENGE GRAD* WERISIUFF
PRODUIT Al05 ROL.ROUNDS CLESS TURN 6,750 IN NORMALISED
FRODUCT DEVCHIFTION BESCHREUIUNG

SPECIFICATION CL[iNT CORUS 0876-010R

SPECIFICATION : S E2IFIRATION

iINB SANRS DATE 04,11.2002 CCu DOpN002218

BEV KNTHURF DATE - DATUM

SPECIFICATIONS SUPP, SANS

Traitement thermique s Heat teeatment / Warmbehandlung

Traitement T Min T T Mnx Blarée Refroidissement
Norm, temp. 16St °F 3,50 hrs Normalized wir cooled

Dureté de surface sur Darres/ farssorface hurdness / Stabe Randirie

Elgment Element Teil BHHN iop
Mini Spec min Min

Valeur Acluz} Wenle 167
Maci Spee Max 187

Autres résultafs / Other results / Andere Prifergebnisse

Eldmeny Mini Vsleur Mnxi
Grain size M-Quaid Ehn 5 7 8

Electric fumiace - vacobm degassed

Conforms 1o NACE MR 01-75

Ulimsonio testing 100% satistactory

Cunfurms to ASTM A0S~ AJSOLF2

Conforms 1o ASTM A696 ur C - ASME SAG96 pr C
Conforms (o API 6A Lype 45K - PSf.1-3 ¢l 1.
Conforms to ASME SA 105/SA350LF2

Cantinuous cast
Produit en France / Proguct of Frascee £ In Fraakroch engestelil

Visa du chef de servica

Stawp qf inspection supervisor

Der Werkssachverstandige
Anue Fasguelle

"’1 U’/’ /»57

Nouy :\mﬂaruthpmma-‘hmwmwf.fmaug We hereby sestifyrthe shove 300ed prod wis \\‘ub:mmahnmndm d:enbcn“mu Errcepmss doa
& 1 &b curopdd U\nuda-mmmmu.:r-uwlm »!dx:&-ptm»b..v lxdn 2000 - B ithen, des EU-Rickilinic 2000/SHCE voa (4
3MVCEdvlnupu\h=mupmmun fiveaw de HDISI/CE p and tove 2 pdioactss: 1 whach u-w:—bcl’mo entsar e, td iz gelidmisn Frodukie keins
ivitd 89 plut éged § 1 xdivacty ot o extond thal proscnt Loty crvireameny Redwekivitess, die Hahze it ats rsdilishs Swahleng det Amwall
awbavisya.
ASCOMETAL SAS Slape soctal , Immeuble le Colisée - 3,avenue d¢ F'archie, Fauhoutg de I'Arche, 92419 COURBEVOIE Cedex
ou copital de 65 345 430 EUR

331 048 132 RCS Namerre
PAGHE-SEITE 272
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CLIENTE / Custoner 7 Glieit

CERTIFICADO DE INSPECCION |, 1\ 1o /o1
Wc et .53 AVENUE“W‘EB ) inspection Cerfificate -(Coitifieat do Réception 180 10474/3.1 '
EDMONTON, AB T6B 3GZ !
CANADA FECHA: N® 159617 | HOUA: '
Prote: 061002013 | No. bage: 1 ULMA FORJA. S.COOP.
B* Zublaga, 3 - Apda. 14
PRODUCTO FLANGES St PEDIDO N.° DE ) 20560 ONATH (Gipuziaa) SPAIN
Atticie - Procut Your Omteria. 489311300 of vde 34052013 Tol: 34-943 780552
Vobrs Cife. N.° N20F 202 EQ 02 7443 Faoc 34 - 043 7a4808
NORMAS APLICABLES ASME B16.513 ‘ E-mai: 1ilma@mapiping.com
Requirements - Nomies Aopicables MARCA DEL FABRICANTE .
Mark of factory ' Packing List 104607
MATERIAL CORRESPONDIENTE ASME SA105-10 add. 11, ASTM A105N-12 Marque du fabricart
MODO DE FUSION 7] NACE MRI175S015155-2-02 & MRO103-13 DEPARTAMENTG  QUALITY ASSURANCE
Stes! Making - Raborafion te Natiar Clausa 7.2.1.4, Annex A2 and SSC Reglon 3. Saction
E=Eke. Y= Oxgenobisie CSA-Z245.12-09 Gr.248 CAT 1-55 (WN & BLIND FLANGES ONLY} Départemant
PARTIDA GANTIDAD DESCRIPLION mnmrﬁs‘ COLADA M ARESISTENCE] tameasy. | ALSRGA. |erpiocion|  RESYUENGIA  GHARPY YV 1xidmm DUREZA
Rem Quantly Dascription Remavks HaatMNo | T.Strangih : Y.Stongth | Ret Area Impact test Hardross
Poste Quantté Description Observations | N"Coufée | ResitRupt| 0.2% Lzdd | Stofon Résience MED: Dirsts
P ™ Npm2 | N = % Joules {g’;’ ° HEW
21 7530250 420 | WN 3 60DLE XS/80 HF ATOSN NE B29T3 518 3203 a3320| 5290 154 158
21 7530250 580 | WIN 3 600EB XS/80 RF ATD5N NE B20T3 519 303 3170 5340 152 157
22 7530277 288 | WN & 60DLE XS/80 RF AT05N NE B28T3 508 a5 3180 5260 147 153
30 7531079 72 | BLIND 6 G0OLB RF A165N NE BO2T3 i as{ 2070 5680 150 155
mw COMPOSICION QUIMICA - STEEL MAKER'S LABLEANALYSIS-ANALYSE;OHMQUE - las i i candicite supedicial 58 hataro sati
b ; - Disnsitn and surface congition were found acceptuble.
M% C% srs; @% P% | 8% |Cros | Mi% [Mo%[No%{ VE |Cu% A!eé % | N% |CEr % - Los dimensions ef diats de surfave samt sttt
E02T3 0,210} 0,160] 9,890 0,012| 6,012/0,050 10,130 [0,018 | 0,006| 0,001 0,200 o,ﬁ 0,000 | 0,000 0.400 - Los metsHiaiise ctsdios cumpien fas nomas aplcables.
B2873 | 0.zi0} 0,160] 0560 0.014} 0013 l0080 0,130 lp0z2 | 0,004| 0,001| 0.270{ 0,008 0,600 0.000| 307 - Manitioluring requirments aro satisied.
B29T3 0,200{ 09,1501 0,810| 0,043} 0,012)0.660 |0,080 |0,019 | 0,006] 0,001] 0,340 £,000] 0,000{ 0,385 :
B30T3 @180t 0,168] 0,880 0,012 0,012,080 {0,110 [0,032 | 0,608] 0,002| 0,350| G.000 | 6,000 | 0,000| G381
O e > N_NORMALIZED AT 900 G AND ALLOWED TO COOL INSTILL AR
Observalions
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INSPECTION CERTIFICATE

(MILL TEST)
CHUP HSIN ENTERPRISE CO.,LTD.

Certificate N 0:

.Customer: TRANS AM PIPING PRODUCTS LTD. - 17, TUNG LI ROAD HSIAQ KANG . Certific 09900095-0401
. Prodact : SEAMLESS CAREON STEELBU’I"I‘WELDFI‘I‘TINGS KACHSIUNG; TAWAN ROC: - “Order'No - : CL11-458 ..
- Bpec  : ASMESA/ASTMA2I4WPB0Sa = - - i ({g%g‘;}g;i; 8217500 Date : 011112
3 . CSA724511.96 GR41CAT L NACE MR O175:2003% -
iR Spé&ifié}f;lon- for Raw Material . Spemﬁeatmn for Inspectlon \7.{51;?11 Exa_ﬁiin;ifiﬁhﬁ' - Dimensional Inspection
ASTM AIOS GRB - ASME"B’16 9-2003 """"" T GooDh GOOD
Item ~ Description Quantity = |’ Heat ID. Héat No : Raw Material Mfg Raw Cerfificate NO.
17| 45 EL/R STD SEAMLESS 10 4590 Er "TIANTIN " 11081006 T
12 - | 4$EL/R STD SEAMLESS 10 [ 5413 JoL5413 SUMITOMO WYYL7675
13 45 EL/R STD SEAMLESS 14 .A410 1133410 HENG;YANG 2011-01-0624-4,
33 | 90BSARSTDSEAMLESS - 16 - 5455. -- 205455 TIANIIN-- 11031120
36 180 E L/R STD SEAMLESS "3 / 1 AM0 - 314740 BAOSHAN 1105300002400
66 | 90 EL/R IS SEAMLESS 3 oe— -6044 - 316044 BAOSHAN 1108050015200
Specifi | Chemical Composﬂzmn % Tension Test NESS| o Maguetic
‘cation | . C i Si | Mn| P S |CulNijCr [Mo| ¥V |NbICE. Y.S - TS E | TEST 7 Particle Remark
C X100/%1,00X100[X10005X1000%1 00X 100[X100{X 100 X00BX1000X100] ___ P.8.T PST | % |EBB]| - !
MIN 10 . S 35000 60000 | 30 Treatment  [Exam.
 MAX | 30 T06| 50| 58| 40| 40 40| 15[ 80 20]:50 95000 197 .
2T BT 37 3 8 3| 0] 01 36 4651 74000 35 | 136 | 620C TO S80C IN S00493.1B]
12 [19|2 |8 |12 8| 2| 1| 3| o] o of 3 40 64500 40 | 138 Hc;'cpompc E[Ii)qlmmg,_l 1Bl
13 15| 218 | 11§ B 7 21 3 1 3 11 30 . 51511 67500 51 1 136 ) weg 18015156
3 15123681 ¢ 4 7 3 3 2| <1 <1 27 C 77 . 66900 48 7 13 2000
as 1923|551t 81 3 6 4] 5 3 <i| <«1| 29 #3240 71500 33 | 134
. 66 I8 | 25| 55 8 3 4 3 4 2 <}t <1| 28 42224 67600 36 13_8 e
] PP tion

" C.E. C+MN/6+(LR+M0+V)/5+(NI+CU) 15

<

specifications and purchaser's order.

rs

We hereby. certify that the materiat herein described has been manu.factu.red,
sampled, tested and inspeeted in accordance with the requirements of above

.Chief of Quality Assurance Section

Vi -
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NUCLEAR PRODUCTS

Manufacturer of Piping and Pressure Vessel Components

4404 Haygood St - Houston, TX 77022
Phone: 713-695-3633 Fax: 713-695-3528
A Bonney Forge Company

This product has not come in direct contact with mercury or

any of its compounds, nor with any mercury-containing

device employing a single boundary of containment. No
welding performed.

We certify that the contents of this report are correct and
accurate, and that all test results and operations performed
by WFI or its subcontractors are in compliance with the
material specification and requirements of the referenced
code or standard, and that the material conforms to the

dimensional requirements of the order. This document is in

accordance with EN10204 3.1.
Material:  A/SA105N 09

item Quantity
4 1,000

Description

A/SA105N

36-11/2X3/43M SWP
A/SA105N

17 2,500

Chemical Composition

Ladle @ CR cu
0.201 0.06 0.140
s SI v
0.019 0.18 0.004
Carbon Equivalency: Ladle

0.97

Yield PSI
47,200

Tensile PSI

Product 73,500

Normalized

IAW NACE MR0175/1SO 15156- 2009

Marie Dehmer
Quality Assurance Representative

Heat umber 5884
Trrans Am Piping Products Ltd. - Re
Shipment/Seq #: S 12 1835 a4

0.39

3/4X11/2-36
v'd By: SB

Sold To:

MTR #:
PO #:
Sales Order #:

CL 3000 FS THREADED PIPET
A105N
Page 48 of 52
TRANS AM PIPING PRODUCTS
LTD
9335 ENDEAVOR DRIVE S.E.
CALGARY AB T3S 0Al
238,725
CI-12-523
C001213717 Date: 09/25/2012

Certified Material Test Report

Heat Code:

36-11/2X3/43M THP @

MO NB NI
0.007 0.012 0.03

RA %
59.00

Elong %
29.00

58847

P
0.012

Hardness

141 BHN 141 BHN
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NUCLEAR PRODUGTS
Manufhcturer of Piping and Pressurs Vessel Components
4404 Hs_v_good 5t - Houston, TX 77022
Phone: 713-695-3633 Fax: 713-695-3528
A Bonney Forge: Company

This product hes not come in direst comtact with mereury or

any of its compounds, nor with any mercury-containing

device employing a single boundary of contatnment. No
welding performed.

We certify that the contents of this report are correct and
accurate, and that all test results and operations performed
by WEL or jts subcontractors are in compliance with the
maferial specification and requirements of the referenced
code or standard, and that the material conforms 1o the
dimensional requirements of the order. This document iz in
accordance with EN10204 3.1.

Material:  A/SA105N 09

Ttem Quanfity  Description
3 750  36-3/4X1/23M THP
) A/SALIO5N
Chemical Composition
Ladle c CR cu MN
0.200 0.11 0.060 1.07
BI v
0.01% - 0.19 0.004
Carbon Equivalency: Ladle 0.41
" Tensile P8I Yield PSI
Product 79,500 49,500
Normalized

TAW NACE MR0175/ IS0 15156- 2009

Maerie Dehmer
. Quality Assurance Representative

d. -nnev'd By: SB

1/2X3/4-36 CL
A1

3000 F8 THREADED
05N

) Page 16 of 20
Sold To: TRANS AM PIPING PRODUCTS
LTD
9335 ENDEAVOR DRIVE S.E.
CALGARY AB T35 0A1
MIR# 258,027
PO# CI-13-444
Sales Order#: C00131106] Date: 07/26/2013
Certified Material Test Report
Heat Code: 59065 '
Mo NB NI P
0.012 0.013 Q.02 0.007
7
Elong % RA % Hardpess
28.00 66.00 163 BHN 163 BHN

PIPET
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PO# 4503769033 ltem# 8
Heat Number 58962 1/2X3/4.36 CL 8000 FS THREADED
Trans Am Piping Products Ltd. - Rev'd By: JES A105N
Sh“lpmen(HSeq #: § 13 - 1063 T
Page 2 of 2
Sold To: TRANS AM PIP]NG PRODUCTS
LTD .
. 9335 ENDEAVOR DRIVE SE.
NUCLEAR CALGARY AB T35 0Al
Manufactores of Piplap end Pressure Veassl Components :
4404 Haygood St - Honston, X 77022 MTR # 246,756
Phone: 713-695-3633 Fax: 713-695-3528 .
: PO# CI-13-124

A Bomney Forge Company

This produst has not come in direct contact with mercury or
any of its compounds, nor with any mercury-containing
“device employing a single boundary of containment. No
welding performed.
We certify that the contents of this report are correct and
accurate, and that ell test results and operations performed
by WFI or its subcontractors are in compliance with the
material specification and requiremnents of the referenced
code or standard, and that the material conforms to the

- dimensionsl requirements of the order. This document is in
accordance with EN10204 3.1.

Material:  A/SAIOSN 09

Ttem Quantity  Deseription
4 34, 36-3/4X1/23MTHP
‘ A/SA105N
Chemical Composition
Ladle c CR cu 7]
0.200 0.04 0.070 1.05
s 51 v
0.019% ¢.20 ¢.00s
Carbon Fquivalercy: Ladle - . 0.39
Tensile PSI Yield PSI
Product - 79,600 ‘ 47,700

Normmalized

1A “f MACE 'n»mn1 5/ TCMY 18184, MO

Marie Dehmer
Quelity Assurance Representative

Sales Order#:  C001300902 Date: 02/05/2013

Certified Material Test Report
Heat Code: 58062

¢} P

0.012 0.02 C.D0s

RA% . ~ Hardness

63.00 159 BHN 163 BHN

PIPET
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	DESCRIPTION: 3" 600# Sch 80 Dual Chamber Meter Run
	SERIAL_No: 12016646510
	CUSTOMER: RJV Gas Field Services
	P0_No: 130524
	TAG_No: N/A
	WO_No: 120166465
	END_USER: Husky Oil Operations
	RADIOGRAPHY_UNIT: N/A
	WELDER: Jeff Harrington
	Textfield2: W-23651
	DATE: January 2014
	SYMBOL: "T"
	Text6: Lorne Dagg
	Text8: 40553-33221
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